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Parts Breakdown 6300LR

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 265325-1 H.S.H. BOLT M6X22, 6300LR (T2)  1
 2 763047-290A N/A  1
 3 325494-1 SPINDLE, 6013BR  1
 4 254211-1 KEY 5, 6300LR  1
 5 285808-5 BEARING RETAINER 25-36, DA4000LR  1
 6 211206-7 B. BEARING 6202LLB, NHP1310  1
 7 156974-4 N/A  1
 8 263002-9 RUBBER PIN 4, HR2400  1
 9 211016-2 B. BEARING 626LLB, 6300LR  1
 10 226028-2 GEAR 7-41, 6013BR  1
 11 261008-1 FIBER WASHER 6, 6013BR  1
 12 212012-3 N. BEARING 609, 6013BR  1
 13 156973-6 N/A  1
 14 911276-3 P.H. SCREW M5X55, 6300LR  2
 15 911256-9 P.H. SCREW M5X35, 6300LR  2
 17 263002-9 RUBBER PIN 4, HR2400  1
 18 211031-6 BALL BEARING 608LLB, 9227C  1
 19 213002-9 DUST SEAL 8, 6013BR  1
 20 257018-4 RING 15, 6300LR  1
 21 221261-1 S. GEAR 47, 6301LR  1
 22 961054-1 RETAINING RING S-14, 6302  1
 23 212003-4 N. BEARING 810, 6300LR  1
 24 263002-9 RUBBER PIN 4, HR2400  1
 25 253192-6 F. WASHER 14, HR2400  1
 26 211031-6 BALL BEARING 608LLB, 9227C  1
 27 681603-5 INS. WASHER, 6013BR(T1)  1
 27 681613-2 INS. WASHER, JN3200  1
 28   512557-4   N/A  1
 29 156425-7 MOTOR HOUSING, 6300LR (TYPE 2)  1
 30 191947-0 CARBON BRUSH 76, 6905B  1
 30 194972-0 CARBON BRUSH SET CB-76, 6905B  1
 31   241622-9   FAN 62, 6300LR  1
 32 643550-8 BRUSH CAP , 9031  2
 33 815027-5 NAME PLATE, 6300LR  1
 35 522397-2 N/A  1
 36 911275-5 P.H. SCREW M5X50, 6300LR  2
 37 411399-2 FAN GUIDE, 6300LR (TYPE 2)  1
 38 687010-0 BAND, 9005B  1
 39 651558-8 SWITCH,6910  1
 39 651564-3 SWITCH, DS4000  1
 40   411417-6   HANDLE COVER, 6300LR (T2)  1
 41 911153-9 P.H. SCREW M4X28, JR3000V  4
 43 911133-5 P.H. SCREW M4X18, N9501B  2
 44 687002-9 STRAIN RELIEF, 9217SPC  1
 45 664064-4 CORD (2X18X8 SJ), HR2400  1
 46 682502-4 CORD GUARD 8-85, HP2010N  1
 400 763411-7 CHUCK KEY, NHP1310,T1  1
 400 763432-9 CHUCK KEY S13, NHP1310-T2  1
 401   152892-4   GRIP, DA4000LR  1
 401   273475-8   SIDE HANDLE, 6301LR (TYPE 1)  1
 405 962155-8 RETAINING RING R-37, 6300L  1
 406 153110-3 GEAR SHAFT(B),6300LR  1
 407 156387-9 GEAR HOUSING, 6300LR  1
 408 153109-8 GEAR SHAFT (A), 6300LR  1
 409 962155-8 RETAINING RING R-37, 6300L  1
 410 325311-5 SOCKET, 6300LR  1
 411 811810-8 NAME PLATE, 6300LR  1
 412 164301-1 JOINT, 6300LR  1
 413 921552-7 HEX BOLT M10X30, 6300LR  2
 414 781008-0 WRENCH 17, 9217SPC  1
 415 410102-8 KEY HOLDER, 6013BR  1
 416 783211-9 HEX WRENCH 5, 6300LR  1
 501 STEX122177 N/A  1
 900 221313-8 STRAIGHT B. GEAR 21, 6300LR  1
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 901 221314-6 STRAIGHT B. GEAR 14, 6300LR  1
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